ONE-STOP PARTS SOLUTION
SEREOE0EI0)
K EfIHLENG I NE 0 berPag

N 0 PESENATEAN ~ A NN ENGLISHDESCRIPTION <
1 [1dod1 853" 0b378 i (gio0] | | T S IR Gihe 1
2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19




ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

BIBRKTHEADL | GHT

RevisionNumberPage:3

)
N
1 g i X 1 1
2 |1809B-1219-0100 75125-11 (S04) S AEHA B E 4L 1
3 [18092-0000-6100 PSR 09X & 15X (30+140) . & 14. 5EEE R24h) 1
4 [61314-0000-8600 TSR (P 4X $8X4T0, fitit. & SBEH 1
5 [18090-G279-0000 75100-S (GWO2[HIIT) C100% T 2% G B 2L IR E) 1
6 [16156-0000-4300 SRS (/A3 616X ¢ 11X560/ ¢ 14. 5 F244)
7
8
9
10
11
12
13
14
15
16
17
18
19
20

N
[y




o G

ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

HiJ BB KTHEADL | GHT RevisionNumberPage:3

)
v
1 paeh S M Yo 1 BT LT X Rrdnkcommutationcover 1
1 [63755-1853-C7S165 25125GY-3 (VI) Aif 53 ¥ (423t, 2 ¥k % [Frontcommutationcover 2
E E 2 163550-1853-C300 75125G6Y-3 (VI) S:9 B8R (%23t, | Connectingboard,commutationcover| 1
! : 3 |9A133-1042-016X0L |3k (1 B4 ST4.2x16( % 4:450HV)  [ScrewST4.2x16 4
; ; 4 |86160-1853-C110 AT T 3 (R AR86100-1853-C200) |Bulb,positionlamp 1
: ' 5 |86360-1853-C110 RLE AT (12 V50, 3) Bulb,frontlamp 1
; . [ 6 [86100-1853-C110 7S1256Y-3 (VI) RIHEAT (3L, 9 4 42k | Frontiamp 1
g E 7 |B0009601060000KOL | #p6(% £4:140HV) Washer6 2
: X : 8 |86104-1853-C110 751256Y-3 (IV) H BT 4T 58 GBTIRD) (S)_[Shell,headlight 1
E |Ji_| E 9 [62514-1853-0000 e e Assemblingrubbersleeve,lowerdeflec| 2
: ; 10|B166740106001670L |2 M6x16(7 4%8.8%%) BoltM6x16 2
"""""" Ié] 11[9A113-1060-01670L |+ ko fia Sk i25TMEx16(%5:8.85%) | ScrewM6x16 2
o 12[86111-1853-C110 251256Y-3 (IV) i} )T 2k 3R GBir) (S) | Wire,frontlamp 1
LA Ll[;]' %ﬁ . g o 13[86103-1853-C110 75125673 (V) A KU S i (i) () | Reflector, headlight 1
[9] 14
15
16
17
18
19

N
o




ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

{52 /%% 5 KTMETER/ TURN I NGLAMP

RevisionNumberPage:4

86307-1853-C20065

75125G6Y-3 (VD) B Ze % ) kT 3248 (B 1]

Bracket,Leftturninglamp,front

86407-1853-C20065

25125GY-3 (VD) Bip A5 % [m k] 32 48 (3% 11

)
1 |B166740106001270L |#ZF:M6x12(% 4¢8.84%) BoltM6x12 2
2 |87101-1853-C20065 75125GY-3 (V) R34 (B 2R E) Meterbracket 1
3 187100-1853-C160 75125GY-3 (IV) {3 8. 5% (7S 125GY-6Tfj| Meterassy 1
4 |62306-H206-0000 75110-26 (1) i 11 24 i 2 3
5 [B0009601060000KOL | *F-#4@6( % ££140HV) Planewasher6 3
6 |B061770106000060L [#ZEFM6 NutM6 3
7 |86300-1853-0200 e BTG kT Leftturninglamp,front 1
8 (86400-1853-0200 AR KT Rightturninglamp,front 1
9 1

1

Bracket,Rightturninglamp,front

[

00
oo
© o

f




£, S

ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

4 ZE §JiVEH | CLELOCK

CLINSMAIOIC

NO) oA ) ENGLISHDESCRIPTION ]
1 [B008180006001220L | #25TM6x12(7%44.8%%) BoltM6x12 2
2 107002-1853-C400 751256Y-3 (1D A %48 (=81, Ak) _[Vehiclelock 1
3 |B166740108001670L  [#Z#:M8x16(7%4¢8.84%) ScrewM6x16 2
4 [31270-1853-C400 7S125GY-3 (1V) sk 480 (4. B [Lock,helmet 1
5 |61110-1853-C400 7S125GY-3 (1V) JHiE 9 (81 (4 Lock, fueltankcap 1
6 [84200-1853-C400 78125GY-3 (IV) s KT8 45k . F{Ignitionkey 1
7
8
9
10
11
12
13
14
15
16
17
18
19




ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

41/ R 2 SOF TAXLE/CABLE

72600-1853-C1000L

RevisionNumberPage:6

251256Y-3 (1) B3 &4 % (CB, 965,

Cable,clutch

72400-1853-00000L

FINEDAE

Cable,throttle

87300-1111-03000L

7S125GY HLAR FH 4 (950/21, &%)

Cable,odometer

N NN

Olo|N|o|la|~|lw|N]|F-

=
o

=
=

=
N

=
w

[y
i

=
a1

[y
[<2)

=
~

[y
[

=
©

N
o




ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

FH/FEA$EGRIP/BACKV | EWMIRROR RevisionNumberPage:7

)
1 169110-1853-C000 251256Y-3 (1) 72 JE 4 (s, v [tk | Leftrearviewmirror 1
2 [72100-1853-C3006N 75125GY-3 (11) J7 448 (4 I 56 5 1 F| Tube, steeringhandlebar 1
3 [69120-1853-C000 78125G6Y-3 (11) 47 J5 i (VB kL, iZﬂleightrearviewmirror 1
4 |72010-1111-020065 FEFERE Leftswitchassembly 1
5 (72201-1853-0100 e TF RIS Rubberbush,lefthandlebar 1
6 |08216-0000-0000 FLAL=130mm TiebeltL=130mm 4
7 [72209-1126-060004 75125-2 (H02) 854 F-4% (B J7%%30mm. |Handlebar,clutch 1
8 |72053-1245-0000 W B Acceleratorslide 1
9 |72301-1853-0100 HIF IR Rightswitchassembly 1
10{17010-1111-0000 Ty 25 8] 5 s Fixingseat,oiler 1
11]72020-1111-020065 AR ERE Rubberbushassembly,righthandlebar | 1
12
13
14
15
16
17
18
19
20




ONE-STOP PARTS SOLUTION

£ OE0EI0)
JA FEFUEL TANK Revisio berPage:8
NQJ o 0 ERQESCRIBTIQON ~ A ;o ENGLISHDESCRIPTION <
1 )EV6 E@Eﬁé@ﬂ I LU U Ul dihsx30 1
2 [91302-0080-32110L  |H#iL# d8X 32-11 (%4 Flangedwasher 1
3 161112-1853-0000 WAE R E Rearbufferbush,fueltank 1
4 [61100-1853-C05165 78125GY-3 (IV) 48 (B2 Bk, S1) Fueltank 1
4 161100-1853-COM565 75125GY-3 (IV) Ji 48 (22K 2K, M5) Fueltank 1
5 161150-M567-0000 W (M16 X 1. 5) Fuelcock 1
6 |61302-0000-2400 L (04X d8X110. fifih) Compoundfuelpipe@4x@8x110 1
7 161302-0000-0900 HEME (d4X d8X 220, i) Compoundfuelpipe@4x@8x220 1
8 161180-0000-0300 WK R RS (AR, i) Fuelfilter 1
9 [91402-0075-07510L FE $7.5 Clipspring7.5 4
10(61111-1377-0000 WMAE T E Frontbufferbush,fueltank 2
11
= s‘ — f - ."‘. 12
f = L 13
2200 [19) 14
15
16
17
18
19




2 AL

ONE-STOP PARTS SOLUTION
BB OE0EN)

RevisionNumber

W)
1 141100-1853-C800 ZS125GY-3(V)EE2: £ (AL, ifil£5ZONGSHEN, & €) [ Seatsfordoublemen 1
2 |B166740106001670L |iZk:M6x16(% 4£8.84¢) BoltM6x16 2
3 [91302-0060-25060L | ##lil1 #@6xP25x1.5-5.5( % £%) Flangedwasherg6x®25x1.5-5.5 2
4 191301-0060-25020L  [*F#p6xd25x2( % 4¢) Planewasher6 2
5 |B166740108002570L  [iZ#2:M8x25(7% 4:8.84%) BoltM6x25 2
6 |41460-1853-C00065  |Ah# 7 48 (2L ) Bracket,Seat 1
7
8
9
10
11
12
13
14
15
16
17
18
19




ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

|$,’—=\,7_1:1¢Electricparts RevisionNumberPage: 0

1 [85171-0000-0000 LOA{RE B Fusepipe 2
2 (83200-C000-C200 Z it Battery 1
3 |83230-0000-1200 LR Electrolyte 1
4 (85100-1853-C260 75125G6Y-3 (IV) 3 B 45 (Fi il J5 %, A% %5 |Maincable 1
5 182290-1126-0500 JE Bh 4k L 2 Startingrelay 1
6 [85600-G124-C200 IR 52 Flasher 1
7 [83100-H206-0000 VR R Rectifier 1
8 |B166740106001270L |IZ42M6 X 12 (FE4:8. 84%) BoltM6x12 3
9 |81200-1126-0000 ks Ignitor 1
10/85500-1219-010065 i\ Horn 1
11/81100-1126-C300 K Ignitioncoil 1
12|B166740106001670L |IZ42M6 X 16 (£ 4E8. 84%) BoltM6x16 2
13|85111-0000-0200 AR (G4, 540mm) Zero line 1
14|B061770106000060L T2 EIM6 (ZE£%82%) NutM6 2
15[B0009300080000KOL  [GR/T93: [ b 8 (7 43) Elastic pad 8 2

[y
[<2)

=
~

[y
[

=
©

N
o

k




ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

T E/f8 % tool /batterybracket Revisio erPage
NO) oXCACI mMa C () Y) ENGLISHDESCRIPTION ]
1 [06000-1126-C100 |pa%& [.H. — 7 "|Vehicletools 1
2 [B0009601060000KOL |4 & 6 (4 4E140HY) Planewasher6 1
3 |B166740106001670L  [iZ#2M6 X 16 (Z4:8. 82%) BoltM6x16 1
4 |B166740106002570L [GB/T16674. 112 :M6x25(% 4:8.84%) |BoltM6x25 1
5 |63710-1853-0200 TAS Toolbox 1
6 [B166740106001270L [IZ4M6x12( % 4%8.8%%) BoltM6x12 2
7 |83220-1853-C00065 | Hiith 4 Bracket,battery 1
8 [83210-6134-0100 75100-19%5 AL () Band,Battery 1
9
10
11
12
13
14
15
16
17
18
19




ONE-STOP PARTS SOLUTION

SEREOE0E0

tRrearfender

RevisionNumberPage:12

)
1 191302-0060-18070L | ##ili#k & 6X & 18-4( Flangedwasher 2
2 |63201-1853-C100 ZS125GY-3(IN) fE $47EAR (7 K b %5, %| Rearfender 1
3 [B061770106000060L | % [ W2 £AM6 NutM6 2
4 |B166740106002070L  |1Z#:M6x20(% 4:8.84%) BoltM6x20 4
5 [B0009601060000KOL |4 & 6 (ZE4%140HV) Planewasher6 4
6 (91302-0060-18040L L HOExD18x4( % 41) Flangedwasher 4
7 |B166740106001670L GB/T16674. 1IZHeM6 X 16 (£428. 84%) |ScrewM5x30 2
8 [63206-1853-C00065 5 h e e Bracket,redlicenceplate 1
9 |B166740106001270L  |#Z#:M6x12(% 4+8.84%) BoltM6x12 2
10[9A114-1060-03070L  |#Z M6 X 30 (% 4E8. 84%) BoltM6x30 2
11
12
13
14
15
16
17
18
19

N
o




ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

KT/ lE%: [ kTRear | ampassemb | y/TURN I NGLAMP

RevisionNumberPage:13

)
1 86500-1853-0200 Je g k] Leftturninglamp,rear 1
2 |86600-1853-0200 A R R AT Rightturninglamp,rear 1
3 [86260-0000-C300 JEAT KT (R ai%86200-1853-C300)  [Taillightbulb 1
4 [86204-1853-C300 7S125GY-3 (1V) AT 4T 5 (S) Sidecover,rearlamp 1
5 |B061770106000060L URREMG (FZR8%%) NutM6 2
6 |86200-1853-C300 AT Bk Rearlampassembly 1
7 186203-1853-010065 JEXT B Bracket,rearlamp 1
8 [86206-1853-C300 751256Y-3 (IV) JAT JE B4 {4 (5 £ 3k . [Rearcase,rearlamp 1
9
10
11
12
13
14
15
16
17
18
19

N
o




o 5

ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

3B EZAIRFILTER RevisionNumberPage:14

)
AVA
1 {16100-1853-0000 781256Y-37% yka% Airfilter 1
2 |B166740106001670L |Z#M6 X 16 (428, 84%) BoltM6x16 1
3 [B0009601060000KOL | F-# b 6 (ZE4E140HV) Planewasher6 1
4 [91206-1060-02000L [z} J2M6 X 20 (5 48) Clip,flangednutM6x20 1
5 116101-1853-0000 2 PERRIE S Airfilterelements 1
6 |16123-1853-0000 75125GY-375 JE AL R4 (4t S) [Jointclip,airfilter 1
7
8
9
10
11
12
13
14
15
16
17
18
19
20




ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

1¥ ;12 CARBURETOR

RevisionNumberPag

)
1 [B166740106002070L  |Z#4M6 X 20 (ZE4E8. 84%) BoltM6x20 2
2 [15800-1853-C100 75125GY-3 (IV) 3 4 (XS-44, 15 47T 4 Intakepipe 1
3 [17191-1126-00000L LR Wireclip 1
4 [B061770106000060L i F}\M6 NutM6 2
5 117100-J150-2200 ZS150C ki 88 (R ik %2, F340 1) | Carburetor 1
6
7
8
9
10
11
12
13
14
15
16
17
18
19

N
o




o G

ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

SH 75 22 (2) MUFFLER (2)

T

RevisionNumberPage:16

)
1 [B061870108000060L WEBEMS (% 4¢85) NutM8 1
2 |B166740108004570L |#ZFEMS X 45 (%418, 84%) BoltM8x45 1
3 [42154-1853-0000 JE TR LR s 28 Rubberplug,reararmrest 1
4 [B0009601080000KOL  [F-#48(% 4% 140HV) Planewasher®8 2
5 [1804M-1853-C10066 2812563 (IV) HES 75 s s B (E58) |rear part of exhaust pipe, muffler 1
6 [91202-1080-01730L |z RUMZRIMS X 17 (BE4R5Z) CapnutM8x17 2
7 [18030-1111-0000 HAE AR R Sealpad,exmuffler 1
8 |B166740108002570L  [#Z42M8 X 25 (4448, 82%) BoltM8x25 1
9 [6222A-1853-0000 TR HShaperubberwasher 1
10(91302-0080-32110L TN O8xD32x11( % 41) Flangedwasher 1
11|18040-1853-C20066 781256Y-3 (IV) HE i s 5t (J5 . W) [Protective cover,muffler(rear) 1
1218040-1853-C30066 751256Y-3 (IV) {0 75 247 52 (B . W) [Protective cover, muffler(front) | 1
13|1804L-1853-C10066 781256Y-3 (IV) H U @i U T B GES) (S) [Forepart of exhaust pipe, muffler| 1
14{18000-1853-C14066 S 7 K Exhaust muffler 1
15(91304-0085-12270L  |E#E Bush 1
16
17
18
19

N
o




ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

BIEs IR footcontrolparts

RevisionNumberPage:17

)
1 [24400-1853-000065 AR PSR (B2 Bk Gearshiftpedal 1
2 |B0009701060000K0L GB/T97. 1°F-3 & 6 (% £#140HV) Washer6 1
3 |B008820006001800L |GB/T8824T 74 b 6 X 18 (F4%) 1
4 [21200-1245-C00065  |1.7X125GY (1) 3508 (baft % 4. 2 Ek|Startingarm 1
5 [52105-1853-00000L 7S1256Y-3 )5 il 5h [a1 37 3% (ZE43) Returningspring,rearbrake 1
6 |52100-1853-000065 78125GY-3J5 il 20 (3%, BERE) Rearbrakingleverassembly 1
7 |B057830006003570L  |Z#4M6 X 35 (%428, 84%) BoltM6x35 1
8 [B061700006000060L |12 R}M6 (7 4:84%) NutMé 2
9 |91301-0170-23020L | FID17xP23x1.5(F 43) Planewasher17x¢23-1.5 1
10 (B000910003002500L  (GB/T9LF [ 453%25( % 4%) Openpin3x25 1
11]52200-1853-01000L 751256Y-3 (1) JE B B AT (540, FE &%) 1
12 [B000910002001800L GB/T91FF 452 X 18 (F4¢%) 1
13
14
15
16
17
18
19

N
o




>
SERCUBE

a0

ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

Bl /5 B P FRONTREARPEDALASSEMBLY

)
1 [32110-1853-010065 i R S (B2 Bk Leftfrontpedalassembly 1
2 [32120-1853-010065 A 1 RS S (B Bk ) Rightfrontpedalassembly 1
3 [32420-1853-000065 75125GY-345 J55 [ A Ak (B2 Bk BB Rightrearpedalassembly 1
4 (32410-1853-000065 i IS 5 (B2 Bk ) Leftrearpedalassembly 1
5 |32108-1853-C100 251256Y-3 (11) Ril I8 %t (S) Pinshaft frontfootpeg(s) 2
6 [32112-1853-C1000L 751256Y-3 (1) B JAIEE 1 35 (%244 (S) | Torsionalspring,frontpedal 2
7 [32114-1853-C1000L 251256Y-3 (1) R AIEE 3£ (7240 (S) [Bush,frontfootpeg 2
8 [B0009701060000K0L GB/T97. 153 & 6 (F4E140HY) Washer6 2
9 |B000910002001800L GB/T91FF 1452 X 18 (- 45) Openpin,footpeg 2
10{32106-1853-C10065 281256Y-3 (1) /2 R BB HR (32 2k 2R (S|Leftfrontpedal(s) 1
1132107-1853-C10065  |751256Y-3 (11) A5 Ail il b (2 2k 2) (S|Rightfrontpedal(s) 1
12|B166740108003070L  |#Z42M8 X 30 (ZE4:8. 84%) BoltM8x30 4
13|3242E-1853-C200 7S1256Y-34 I R 6 (i, #, PO o |Rightrearpedal 1
14132425-1853-C20065  |7S125GY-347 J it 3 4 (MR IF % 3¢ F Bracket,rightrearfootpeg(s) 1
15|3241A-1853-C200 7S1256Y-3 /I R A6 (i, #, PO o) |Leftrearpedal 1
16 [32415-1853-C20065  |75125GY-3/c J I SC 48 (B Bk M) (S) | Bracket, leftrearpedal(s) 1
17
18
19

N
o




o 5

ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

75 [EFESTEER INGSTEM

RevisionNumberPage:19

1 |7110A-1853-C10065 7S125GY-375 i AL i B (40 IR, fif, 23k E) | Steeringpostassemlby 1
e e = 2 [71106-1853-00000L 7S125GY-340 KW RF (4. S) Bolt,steeringpost 1
| : 3 [7112B-1853-C1000L 281256Y-377 [ R#E (F4p) () |Washer1-¢23 1
1 ! X 4 171105-1853-00000L 7S125GY-35 [l kE i gk} (%24, S) |Adjustingnut,steeringpost 1
z—0 : 5 |71136-1853-C10065 |7S1256Y-3 (IV) Jj IfIkE 4B (% 4%) (S| washerg24x¢37 1
: P O—m 6 |71124-1853-C10065 _|7S125GY-3 (IV) J5 FAER 42 [ (S) Dustproofring,steeringpost 1
EX, o : : 7 171121-1853-C10065 7S125GY-3 (IV) J5 [ Ak ST 48 (S) (3214 . [lowerconnectingplateandstandingpipeassy | 1
E‘D_O ' ! 8 |71203-1853-0000 2S125GY-3%7K |- 3 ] (9IRS Upper seat ring,bearing 1
: ” . 9 [71208-1853-0000 7S1256GY-3_F{f-Rr4E (R 12951 & 7. 14495 upper retaining bracket 2
8] ,. : E E : 10|71101-1853-C00065 78125GY-3 (IV) J7 4 1384 (S) (2B E) [Upperconnectingboardassembly 1
= ' 1\ARAAR 2R ACT D) A PO SE ) Fye=45 4
: E—O O—EII : 12|B166740108004070L | GB/T16674.1H%k: M8x40(7#8.85%) _|BoltM8x60 4
@_O 'O 5 13[7111A-1853-C20065  |751256Y-3 (IV) Jy [l K F (S) (35 Bk Clip,steeringpost 2
: ‘ 14 [B166740108004570L GB/T16674. LIZFMS X 45 (428. 84%) |BoltM8x35 4
: ! 15(71204-1853-0000 75125GY-3%il17& T 22 B (A 9ICIR 4%) Lower seat ring,bearing 1
. : 16|71201-1853-0000 7S125GY-347K | 14 ] Upper check ring,bearing 1
o I : 1771202-1853-0000 751256Y-34K T 18] Lower check ring,bearing 1
I l =
20
Fil A, FE 22 FRONTSHOCKABSORBER RevisionNumberPage:20
)
v
1 [34100-T111-000066 ZS125GY7E A kB A% (. W28) Leftfrontdamper 1
2 [34200-1111-000066 7S125GYAT YR 2% (B, W 2) Rightfrontdamper 1
3 |85105-1853-C10065 7S125GY-3 (1) ARk (b, Bk H) |Mileagewireclip 1
ZW 4 185105-1853-00000L LzX1256Y-3 (ID) BARLk I (L)  |Mileagewireclip2 1
5 |B008180005003020L GB/T818IZ4TM5 X 30 (ZE£24. 840) ScrewM5x30 1
6 [B061700005000060L GB/T6170WR M5 (% £4184%) NutM5 1
7 [91301-0200-30020L |44 ¢ 20X & 30 X 2 (F4%) Flat washer 1
8 |71185-1853-030065 |50 17+ whsw cyosie s s roni 1
9 [B166740106001670L |242M6 X 16 (Z£4%8. 84%) BoltM6x16 2
10 [B061770106000060L IZEIM6 (7E4%82%) NutM6 2
l o « Ll e 11(B166740106001270L [H242M6 X 12 (4%8. 84%) Bolt M6x12 1
LLAEIIT B
13
14
15
16
17
18
19




ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

A3 /EARFRONTFENDER Revisio berPage
NQl o n PARTGORE A A A1 ERESCRIBTIQN ~ Al ya~ ENGLISHDESCRIPTION T,

LAIATRT AT AT \-rz!f)e!(la’( Hﬂéﬁ!ﬁ!fé‘bi(%d% #rdnkfender 1

63104-1853-C40015 281256Y-3 (VD) R #4 ¥ b (i, 3 o | Frontfender 2

B166740106002070L |42 #2M6 X 20 (% 4£8. 87%) Bolt M6x20 3

B0009601060000KOL  [F-#@6(% 4 140HV) Planewasherp6 3

63113-1245-0000 ARSI 2 Frontfender,Rubberpad 3

Olo|N|o|O|R|W[N]|F|F

=
o

=
=

=
N

=
w

[y
i

=
a1

[y
[<2)

=
~

[y
[

=
©

N
o




o 5

ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

53000-1853-C400

RevisionNumber

78125GY-3 (11) Hi ik £ (C2004 19GY -3 F A7)

Front disc brake assembly

B166740108003870L

BEFEMS X 38 (ZE4¢8. 84%)

Bolt M8x38

53001-1853-010066

251256Y-3 (11) Fifthil &4t (FEAE, 2R

Front brake disc

9A120-1080-02050L

NS I Zh AEIRET (M8 X 20 (B ¢ 10

Front brake disc screw M8x20

53002-1853-C000

75125GY-3 (IV) BIRERI A (S)

Oilpipe,front disc brake

53014-1853-C100

75125GY-3 (IV) BTAEA T4 (S)

Lowerpump,front disc brake

53013-1853-C200

78125GY-3 (IV) Hif fife &1 BEHE - (FE) (S)

Frictiondisc,front disc brake(left)

53012-1853-C000

75125GY-3 (IV) ATAEA EE (S)

Upperpump,front disc brake

Olo|N|o|la|~|lw|N]|F-

72310-1853-C000

25125GY-3 (IV) 45 F-4 (1) (S)

Front brake handlebar

85120-1853-C100

751256Y-3 (11D Hf il h T K2k (BRAD

Switchwire,front brake

53013-1853-C300

25125GY-3 (IV) il ffe &1 BEHE F 45 (S)

Frictiondisc,front disc brake(right)

[N N PN N NI Y S N I T Y




ONE-STOP PARTS SOLUTION
BB OE0EN)

JE#lzNEE rearbrake

RevisionNumberPage:23

e

1 164 8066 X B brake 1
2 |54205-1853-000066 Janlzhess Cap,rear brake 1
3 [54204-1853-C200 EHHEE AR S) Pad,rear brake 2
4 [54206-1853-0000 BRI L RE Pad spring,rear brake 2
5 [54212-1853-0000 1248 Bolt 1
6 |B0009701060000KOL |GB/T97F&6(E L4 140HV) Washer 1
7 |B061770106000060L |GB/T6177.1428M6(F4&8%) Nut 1
8 |54209-1853-00000L Jamlzhes e Cam,rear brake 1
9 [54208-1853-0000 JaHIBhERIE RS Indicating board,rear brake 1
10(54207-1853-00000L JaHlzhEs e Pulling arm,rear brake 1
11]B000910002001800L GB/T91JT 1412 X 18 (% 4}) Openpin,footpeg 1
12
13
14
15
16
17
18
19

20




ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

Hi%ZSFRONTWHEEL

RevisionNumberPage:24

)
1 |51103-1853-C150 751256Y-3 (IV) i % 4k (JD411, 90| Shoe, frontwheel 1
2 [51205-0000-0000 ES i Padbelt,rearwheel 1
3 |51104-1853-C150 75125G6Y-3 (IV) Hii % A4 A (JD90/90-{Innertube,frontwheel 1
[TITTTTTICTIrITeT + |4 |51181-1301-00000L L7X125-10 ( 1) Fi%e%h (12X 210) (Z4¢|Axle,frontwheel 1
H“ ” HHH H : | 5 [51101-1853-00000L 7512563 /e 45 (i, & 12X & 24|Leftbush,frontwheel 1
' i | 6 [87330-T111-010066 7S125GY i34 48 (W 21) Speec'count?f 1
samuany | 7 151110-1853-C50066  [7S1256Y-3 (IV) R 264 (fift, 90/90-1|Rearwheelwithspoke 1
/" i [ 8 [51116-1853-C50066 |4t #i#20X35X 7 Oilseal20x35x7 1
I [2 Jo2102-000062022Rs |4k (6202-2RS) Bearing6202-2RS 2
; HH ” ”H“ H 10|5110A1853-C50066 kBl (202) SupportRing 1
T‘ 1| 11|51117-1853-C50066 RN E (H21X d16X51. 4. F1%4F) [Innerbush,hub 1
e 12]51112-0000-A3000G ECHC P (1.85X 19, HEHE) spokewheelrim 1
13]51113-2032-2080 i 2k 4 AR 2% (0 3. 2X208) (k5[ Spoke,frontwheel 18
14151113-1032-2085 T 26 %R 2% (3. 2X208. 5) (i Spoke frontwheel 18
15]51115-0000-230066 [ Hi sk 4040 BL= A (007H ., JF.R) (S) [Hubassembly 1
16 {51124-0000-02000C TE SRR L (M3. 6X0. 6, BEE) Nut,spoke 36
17|B061870212000060L | >4 [ H HidZ £EM12 X 1. 25 NutM12x1.25 1
18 1

19

N
o




ONE-STOP PARTS SOLUTION

5|87 @] 4 [X]B)
5% rearwheel Revisio berPage
v
l‘ﬂﬁwﬂse_c Hia 4 (). rearwheel 1
_______________________________________________ 2 [51204-1853-C150 ZSIZSGY—S(IV)}E%MJHS(JDHH/Q)O Innertube,rearwheel 1
3 (51205-0000-0000 ES i Padbelt,rearwheel 1
o~ 4 151210-1853-C40066 _|7S125GY-3 (IV) J& %k %¢ (i, 110/90-|Rearwheelwithspoke 1
: ‘ 5 |B061870214000060L |4 SIS RIM14 X 1. 5 (ZE4E84%) NutM14x1.5 1
Oo—eoo | 6 [51201-1219-00000L ZS125-11J5 5 2 41 (D 15xD28x16.5, % 4¢) | Leftbush,rearwheel 1
: {mmm om e 7 151281-1126-00000L ZS125-2fF 5 i (FE M. M14x1.5x277, ZE4t) | Axle,rearwheel 1
{ o i 8 |B008940158000000S |4/l 1158 (44) Retainingring58 1
T ] i I“HMMHHH HHMH“'HH“ 9 191118-6100-03700L  [HEFEIEFEMI0X 1. 256 X 37. 5 (F£¢%) BoltM10x1.25x37.5 4
il Liea— T g [10]B061770210000060L [izii0x 1. 25 (484 NUtM10x1.5 4
‘ “]" E & vgg """"""""""""""" : 11155002-1111-C3000X 7S125GYEERE (24 (e, 521k, T4 8) |Sprocket 1
t‘ﬂ 12[35010-70A2-00000L ZS150-48AREZ 1T 4% (£ 4%) Adjuster,chain 1
13|51116-1853-C40066  |ihd28 X 42X 7 Oilseal28x42x7 1
14192102-000063022RS #ii7K (6302-2RS) Bearing6302-2RS 2
15|51117-1853-C40066 FKEBNHE (016X 126. 1) (S) Innerbush,hub 1
16|51116-1853-C40066  |ilid25X 47X 10 Oilseal25x47x10 1
17(51114-1853-C40066 JE sk Ee A RSk (P4, 0X 142, 5) Spoke,rearwheel 18
18|51114-1853-C40066 JE 45 RS (D4. 0X143) Spoke,rearwheel 18
19|51214-0000-070066 Ji SR B N (B JE A, T ER) (S) |Rearhubassembly 1
20|51124-1853-C40066 AEZMERE (M4, 5X0. 7-5. 5, 4L Nut,spoke 36
21[51112-1853-C40066 SACHCIE (2. 50 X 17, BE%HE) spokewheelrim 1
22151202-1853-C40066 |z31zsev-3;§¢e4m§(ﬁ,<p15x<p28x10.5,'+15z) Right bush,rear wheel 1




ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

FX/Ia R EzSrearfork/rearshockabsorber

N 0 _ ENGLISHDESCRIPTION 2
1 [B1667402100070TOL  [#Zk:M10x1.25x70(% 4:10.9%%) BoltM10x1.25x70 1
m 2 |B1667402100075T0L  |I2#EM10x1.25x75(% 4:10.94%) BoltM10x1.25x75 1
3 [B061870210000060L |41 Z 12 FEM10x1.25(F 5:4¢) NutM10x1.25 2
4 [33300-1853-C10065 751256Y-3 (1) Jm ki 2 (T3, B2 1| Rearabsorbershock 1
5 [B166740106001270L  [hz#pM6 X 12 (£ 4E8. 84%) BoltM6x12 1
6 [35001-1853-0000 [ SARS Protectingclip,chain 1
7 [91301-0060-25020L T-ipbxD25%2(ZE 4t) Planewasher@6x@25-2 1
8 [35200-1853-000065 7S1256Y-3F- X & ik (BB Bk ) Forkassembly 1
9 135201-J150-0000 X i Dustproofcap,fork 2
10 {35281-1853-C0000L T XA (K IBEL T4 Shaft,fork 1
11(B061710014000060L |#i S 2 EM14 X 1. 5 (484K NutM14x1.5 2
12]91302-0140-25040U A O 14X ©25X4-2 (k7% . S| Flangedwasher 2
13|35283-1853-C1000B 75125GY-31IF X Py 41 £ (S) Innerbush,fork 2
14 (B061870214000060L  |#i S EIM14 X 1. 5 (F4E8LR) NutM14x1.5 1
15
16
17
18
19

N
o




ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

$E &/ chainbox/chain

RevisionNumberPage:27

)
AV4
1 [35110-1853-0200 HE S ( ) Halfchaincase 1
2 [26400-428H-0132 k2 (428H X 13274) Chain(428Hx130) 1
3 [35316-1853-C200 751256Y-3 (ITD) % Z £ (BIF) Block,chain 1
4—+—E 4 [B166740106001270L  [#2#2M6 X 12 (448, 84%) BoltM6x12 2
5 [B0009601060000KOL | F-# & 6 (ZE4E140HV) Planewasher6 4
WE 6 |B166740106001670L |#ZkaM6 X 16 (Z4E8. 84%) BoltM6x16 2
7
5] 8
{ } 9
i 10
66 " [m
12
13
14
15
16
17
18
19

N
o




ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

SHFE3PHRPROTECT INGBOARD, FUELTANK

pTA

gOOOOI

RevisionNumberPage:28

)
V]
1 [63373-1853-C3M565 ZS125GY.3(IV)ii s £ 47 i (L, ¥ & M5) [Leftdecorativecover,fueltank 1
AMW[@,QPF CHMANEI0)  (C0)1ARecorativecover fueltank 1
2 [63374-1853-CaNs65 | ZS125GY-3(V)mik (R (BT BHB.Ms) | Rightdecorativecover fueltank 1
2 63374-1853-C3S115 ZS125GY-3(V)iaH (BT, R4 (—) ,S1) [Rightdecorativecover,fueltank 2
3 [9A113-1060-01270L |+ K Sk IBATME X 12 (£ 4£8. 84%) | ScrewM6x12 4
4 |B0009601060000KOL  |*F-# & 6 (ZE 4% 140HV) Planewasher6 6
5 [91311-G124-0000 B (b 5X b 15) Rubberflatpad(dp5xp15) 6
6 193111-1552-0000 [ T2z el 6 Rubberringrotundity6 2
7 |9A113-1060-01670L |- K SkIBETME X 16 (£ 4¢8. 8%%) | ScrewM6x16 2
8 162347-1853-C00015 ZS125GY-3(IV)ih 8 £ i 1 ¢ (BT, 2 R4 (—) )| Decorationparts,Leftdecorativecover fueltank | 1
8 162347-1853-C00065 ZS125GY-3(IV) s & M5 i (BT, I Bk ®) | Decorationparts,Leftdecorativecover,fueltank | 1
9 162348-1853-C00015 ZS125GY-3(IV)i A i ke i (BT, % R4 (—) )| Decorationparts,Rightdecorativecover,fueltank 1
9 162348-1853-C00065 ZS125GY-3(IV)mFa 4 P i (BT, 2% B) | Decorationparts,Rightdecorativecover,fueltank 1
10|9A133-1042-010X0L Jii s EH BUET ST4.2x10( % 4 450HV) ScrewST4.2x10 6
11|B0009601050000K0L  |GB/T96°- 35 7% 4t 140HV) Planewasher5 6
12 [62306-H206-0000 2S110-26 (I1) Rif T 2 i 3¢ 1
13]91302-0060-20090L I & 6X20-9 (&) Flanged washer ¢6X20-9 1
14 |B166740106002070L GB/T16674. 1HZFEM6 X 20 (£ 4E8. 82%) [Bol tMM6 X 20 1
15
16
17
18
19

N
o




o 5

ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

M|z5s i decap RevisionNumberPage:29

)
N
1 |63341-1853-C2M565 75125GY53 (IV) f& ZE4k i (BT, 23k [ Cap,vehicleleftpart 1
1 2 "m ; ) ehicleleftpart 1
2 |63301-1853-C1S115 |751256Y-3 (IV) /¢ il (BT, 342t _( |Leftsidecap
2 |63301-1853-C1IM565  |751256Y-3 (IV) 2= M2 (41T, B2k, v Leftsidecap 1
3 163352-1853-C25115 75125G6Y-3 (IV) 45 ZE4k 35 (i1, 3¢ 41 |Cap,vehiclerightpart 1
3 [63352-1853-C2M565 281256Y-3 (IV) 45 44k 3 (%91, k| Cap,vehiclerightpart 1
4 163332-1853-C1S115 781256Y-3 (IV) £ il 3 (BT, 340 (|Rightsidecap 1
4 [63332-1853-C1M565  |751256Y-3 (IV) A5l % (BT, ¥k 2, M|Rightsidecap 1
5 |9A113-1060-01670L |- K SkIBETM6 X 16 (£4%8. 8%%) | ScrewM6x16 4
6 [9A113-1060-02570L |+ K SkIBEIM6 X 25 (£ 418. 84%) | ScrewM6x25 2
7 |BO009601060000KOL |3 & 6 (% 4 140HV) Planewasher6 6
8 |91311-G124-0000 T (b 5X b 15) Rubberflatpad(dp5xd15) 6
9 [B008450004201320L | [ HrhZ4TST4. 2 X 13 (G434, 82%) ScrewST4.2x13 4
. R — T 10|B0009601050000K0L ﬂﬁ‘%(%gﬂgmow) A Planewgshers . 4
T T 11(63346-1126-0400 25125-2" (1) W5 i fEl (=50 £ 14| Rubberringrotundity 4
LlDJ l (=] I 12163314-1853-C0006N 78125GY-3 (IV) A5 {5 S % (k2 o) |bracket,rightcover 1
13 [B166740106001270L B2 REMEx12(% 4+8.87%) BoltM6x12
14
15
16
17
18
19
20




o 5

ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

& ZRearCOVER

RevisionNumberPage:30

)
AVA
1 6 I [ A N $crelvM6x16 4
2 [BO009601060000KOL |3 & 6 (% 4:140HV) Planewasher6 6
3 [B061770106000060L [HZKEMG6 (FE4-8%%) NutM6 2
4 {63602-1853-C30015 ZS125GY-3(IV) B3 (T, 840 (—) ) |Rearcover 1
4 163602-1853-C30065 78125GY-3 (IV) i (PRI, B ¥ki)  |Rearcover 1
5 [6222A-0000-0800 TR (P8X 11X ¢ 18-3+2+3) |HShaperubberwasher 4
6 [63436-1111-0000 AR TR 22 MR Dampingfoam,protectiveboard,fueltank | 2
7 [91302-0060-18040L [l HpExD18x4(F £x) Flangedwasher®6x®18x4 4
8
9
10
11
12
13
14
15
16
17
18
19

N
o




SE n:ll:l[ gAQ“%

ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

J53k FReararmrest

—

b

RevisionNumberP

)
1 [42217-1853-C00071 ERESRF e, A Reararmrest,L 1
2 |42218-1853-C00071 |4 58T (Ead, HA) Reararmrest,R 1
3 |B166740108002070L |#24:M8x20(% 448.8%%) BoltM8x20 2
4 |B166740108001670L [iZ#:M8x16(74:8.84%) BoltM8x16 2
5 [B0009601080000KOL  |*F-#48(F £ 140HV) Planewasher8 4
5
5
5
6
7
8
9
10
14
15
16
17
18
19

N
o




ONE-STOP PARTS SOLUTION

SEREOE0EI0)
ZEZ8frame Revisio erPage
NANNSATLCSS @ AL C LEMES IR RN C () ENGLISHDESCRIPTION 5
1 [31100-1853-C3206N 75125GY-3 (IV) ZE48 (R e &%, dE>F#is{Frame 1
2 32130-1853-060065 ZS125GY-3(VI)MI 32 48 CB 11 Jy 1k i vl Sidebracket 1
3 [32102-1853-00000L ) R (T 4) Spring,sidebracket 1
4 |08216-0000-2200 JLAFL=250mm(JE & B, %3.5mm) |TiebeltL=250mm 2
5 |08216-0000-1900 FLArL=130mm(%E2mm. JE k) TiebeltL=130mm 2
6 |B061870210000060L |4} X 4B FEM10x1.25( % £484%) Nut M10x1.25 1
7 08216-0000-0700 fLAFL=180mm(JE &) TiebeltL=180mm 4
8 |91113-6100-03570L  [dE#r N G riEkEM10x1.25x35-20( 4| HexagonheadboltM10x1.25x35-20 | 1
9
10
11
12
13
14
15
16
17
18
19

N
o




ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

& ThHl B¥EEnginesuspension

peoe 9o o

- I

RevisionNumberPage:33

Py
TT

63404-1853-C00065

PRI SR (PR R)

(pearlblack)

32327-1853-00006N

2S125GY-3/c il B (= )

Leftfrontsuspension

32328-1853-00006N

2S125GY-3 45 il e (5 28)

Rightfrontsuspension

)
1 [B166740210011570L GB/T16674. 20ZFM10 X 1. 25 X 115 (%4 BoltM10x1.25x110 2
2 |B166740108009070L |#ZFEM8 X 90 (ZE£ES. 82%) BoltM8x90 4
3 [B166740108006570L  [hZ#2M8 X 65 (£ 4E8. 84%) BoltM8x65 1
4 132302-1853-00006N 7S1256Y-3 % #hHl47 F AR Gy 2% 3) |Connectingboard,enginerightupper | 1
5 |B061870210000060L |8 SIS REMI0 X 1. 25 (% 4¢t4%) NutM10x1.25 2
6 |B061870108000060L |4 'Z 42 KEMS (ZE4E84%) NutM8 7
7 |B166740108006070L  |Z#4M8 X 60 (%428, 84%) BoltM8x60 2
8 [32305-1853-00006N RANWUGE A FIESER =) Connectingboard,enginerightupper 1
9 [B166740108002070L  [hZ#2M8 X 20 (£ 4E8. 84%) BoltM8x20 2
10|B166740106002070L  |Z42M6 X 20 (F4:8. 84%) BoltM6x20 1
11|B061870214000060L |#Hil1#4 & 6X & 20-9 (F43) Flangedwasher@6x@20-9 1
12 [B166740108007570L GB/T16674. 1I2EEMS X 75 (%48, 84%) |Dampingpad,rearlamp 1

1

1

1

1

32301-1853-00006N

7S125GY-3RBNHLA IERER (5 s8)

Connectingboard,engineleftupper




